
 
  

 
 

  
 
 
 
    

 

Nanofiltration and hybrid sorption :  
ultrafiltration processes for improving water quality 

Neus Pagès Hernando 
 
 
ADVERTIMENT La consulta d’aquesta tesi queda condicionada a l’acceptació de les següents 
condicions d'ús: La difusió d’aquesta tesi per mitjà del r e p o s i t o r i  i n s t i t u c i o n a l   
UPCommons (http://upcommons.upc.edu/tesis) i el repositori cooperatiu TDX  
( h t t p : / / w w w . t d x . c a t / )  ha estat autoritzada pels titulars dels drets de propietat intel·lectual 
únicament per a usos privats emmarcats en activitats d’investigació i docència. No s’autoritza 
la seva reproducció amb finalitats de lucre ni la seva difusió i posada a disposició des d’un lloc 
[...]
non-ionic resins (Anderson and Maier, 1979). IEX is based on the phenomenon of 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

72 

 

exchanging ions between a medium (e.g. solid material typically) and electrolytes 

contained in a solution. The medium is usually made of a complex cross-linked 

polymer matrix. IEX resins have been widely used for water softening and production 

of ultrapure water (Zagorodni, 2007). Advantages of IEX include simplicity of 

operation and the fact that there is no energy need for the exchange phenomenon to 

occur, while the limitations of IEX resins are restricted resin exchange capacity and 

consumption of chemicals for regeneration (Neale and Schäfer, 2009). 

 

Nowadays, the availability of advanced technologies (e.g. sorption, IEX, membranes) 

for removal of pollutants or precursors of DBPs to produce high quality drinking water 

from low quality surface and groundwater is high (García et al., 2015; Raich-Montiu 

et al., 2014). Integrating IEX and membrane technologies presents alternative 

processes to improve organic and inorganic contents in process and surface waters 

(López-Roldán et al., 2015, 2013b). 

 

In very recent years, IEX processes have received considerable attention with the use 

of a new magnetic IEX resin developed by Ixom Co.: the MIEX resin (Abdulgader et 

al., 2013; Allpike et al., 2005; Drikas et al., 2003; Fearing et al., 2004; Humbert et al., 

2005; Singer and Bilyk, 2002). MIEX is a strong base anion-exchange resin with 

quaternary ammonium functional groups counteracted with chloride ions (R4N
+
Cl

-
) 

which are supported on a magnetic polyacrylic matrix containing iron oxide inside 

(Shuang et al., 2012; Singer and Bilyk, 2002; Slunjski et al., 2000). MIEX beads are  

2-5 times smaller than traditional ones providing a larger specific surface area and a 

faster solid-phase mass transfer to remove more efficiently the smallest hydrophilic 

organic compounds which are usually not quite well separated (Bourke and Arias, 

2009). The magnetic component allows the fluidization of MIEX beads at high 

hydraulic loading rates and also their agglomeration and subsequent quick settling 

when the regeneration is needed (Kim and Dempsey, 2010; Q. Wang et al., 2012). The 

small resin beads facilitate rapid reaction whilst the magnetic properties allow 

separation and reuse of the resin in a continuous process. 

 

The first full scale MIEX plant (1300 m
3
/d) was commissioned at Mt Pleasant 

(Australia) in 2001. The operation showed that the use of MIEX resin as a pre-

treatment to MF or conventional coagulation treatment produced water with lower 

DOC concentration (Mergen et al., 2008). The processes incorporating MIEX also 

produced more consistent water quality and were less affected by changes in the 

concentration and composition of the raw water DOC. These facts postulated that the 

use of MIEX could simplify the operation and maintenance to provide the required 

water quality even when subjected to large variations in the raw water DOC 

concentration and character (Drikas et al., 2011; Walker and Boyer, 2011). 

 

The removal of NOM in drinking water treatment by magnetic IEX resins such as 

MIEX reduced the formation of THMs and HAAs, both which are typical DBPs. 

Furthermore, the MIEX pre-treatment of drinking water can provide additional 

benefits such as reducing the coagulant dosage or protecting the membrane from 

fouling. However, the removal of hydrophobic NOM by MIEX was reported to be 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

 

73 

 

much less efficient than hydrophilic NOM for raw waters. Humic acid (HA), as a 

hydrophobic fraction of NOM, can cause the anion exchange resin fouling problem 

(Huber et al., 2011; Kaewsuk and Seo, 2011; Shuang et al., 2012). 

 

In recent years, although the main attention has been allocated to the NOM reduction, 

an increased interest has been given to other ions found in water (in some case at trace 

levels) which are poorly removed by conventional water treatment methods 

(Belgiorno et al., 2007; Murray, 2009). These ions may be responsible for 

organoleptic problems (sulphate, chloride and phosphate) (Ding et al., 2012b) or 

associated to human risk due to its toxicity (nitrate, bromate, perchlorate and organic 

micropollutants) (Johnson and Singer, 2004; Liu et al., 2011; Phetrak et al., 2014; 

Tang et al., 2014, 2013; Zhang et al., 2014; Zhu et al., 2015) or are involved in the 

formation of DBPs (bromide, iodide) (Arias-Paic et al., 2016; Watson et al., 2015). 

Therefore, there is a strong need to develop novel treatment technologies in order to 

upgrade or improve the conventional treatment processes. 

 

The review of the state of the art indicates that the integration of IEX and adsorption 

systems with low pressure membrane processes such as MF and UF can be a 

promising alternative to conventional treatments (Abdulgader et al., 2013; Boyer and 

Singer, 2005; Stoquart et al., 2012). The potential advantages of these hybrid 

processes are enhanced produced water quality, better performance of water treatment 

processes, and/or reduced production cost. In some cases the combination of IEX 

resins with MF/UF (Huang et al., 2012; Humbert et al., 2007; Kabsch-Korbutowicz et 

al., 2008; Kim and Dempsey, 2010) and NF/RO (Comstock et al., 2011; Huang et al., 

2011) has a pronounced synergetic effect in creation of efficient and cost-effective 

water treatment technologies. 

 

The interest on hybrid processes in water treatment are mainly stimulated by the need 

for higher quality of treated water, overall optimization of the treatment process and 

cost reduction. According to the literature, studies on hybrid IEX-pressure driven 

membrane processes are focused mainly on prevention of membrane fouling during 

water treatment, selective removal of targeted pollutants, treatment of wastewaters and 

desalination of brackish and seawater. The majority of studies on hybrid IEX-MF/UF 

processes for water treatment have focused on prevention of membrane fouling by 

NOM and other organic substances (Cornelissen et al., 2009; Galjaard et al., 2004; 

Kabsch-korbutowicz et al., 2006; Kim and Dempsey, 2010; Son et al., 2005). MIEX 

has been chosen for this study due to its high capabilities in removing negatively 

charged NOM, particularly humic acids and fulvic acids (Boyer and Singer, 2008).  

 

In this study, the efficiency of a hybrid MIEX-UF bench-pilot (magnetic IEX resin 

coupled to a UF capillary membrane) to remove disinfection precursors (DOC and Br
-
) 

and inorganic anions (SO4
2-

 and NO3
-
) was evaluated. During the operating time the 

hybrid set-up was continuously fed with sand-filtered water from a DWTP treating 

surface water and, occasionally, groundwater. The membrane system operated in an 

inside-out flow filtration mode at variable TMP for the two different MIEX 

concentrations evaluated (1 and 3 ml/l). Chemical enhanced backwash (CEB) cycles 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

74 

 

were regularly performed to control membrane resistance due to fouling. 

 

 

6.1. Materials and methods 

 

6.1.1. Water quality sources 

 

Experiments were performed at the Sant Joan Despí Drinking Water Potabilization 

Plant (SJD-DWTP) (Sant Joan Despí (Barcelona, Spain)). The waterworks has as a 

nominal capacity of 5 m
3
/s, supplying a population of over 1.5 million people in the 

Metropolitan Area of Barcelona. The raw water used by the DWTP comes from a 

combination of the Llobregat River and, occasionally, its aquifer. River water presents 

moderately high total organic carbon (TOC) (3.4–4.9 mg/l), high turbidity (70-230 

FNU) and high conductivity (1160–1939 µS/cm), while groundwater typically exhibit 

lower TOC concentrations (1.1–1.4 mg/l) and turbidity (0.2-0.5 FNU), but similar 

conductivities (1970–2012 µS/cm) (Gibert et al., 2015). 

 

The high salinity of the Llobregat River stems from the brines associated with the 

important mining activities on the salt deposits located in the upper part of the basin, 

with a significant presence of chloride, sulphate, sodium, calcium and, to a lower 

degree of barium, strontium, potassium, bromide and iodide (Fernández-Turiel et al., 

2000; López-Roldán et al., 2013a; Raich-Montiu et al., 2014). Furthermore, many 

problems are associated with the increase in micropollutant and microbiological levels 

due to both urban and industrial sewage. These problems produce many interruptions 

in the operation of the SJD-DWTP, some of them lasting many hours.  

 

The treatment train applied in the SJD-DWTP includes a conventional treatment 

comprised of pre-chlorination, coagulation/flocculation with aluminium based salts, 

subsequent sedimentation and sand filtration, followed by an advanced treatment 

comprised of ozonation, granular activated carbon filtration and post-chlorination. 

Samples of raw water for this study were sampled from both the sand filtration step 

and the aquifer well. Due to the high levels of TOC, together with the high levels of 

bromide (ranging between 0.5 and 1.2 mg/l), high concentrations of THMs may be 

produced after chlorination (Chang et al., 2001; Raich-Montiu et al., 2014). A 

summary of the composition for these two waters is shown in Table 6.1. 

 

 

 

 

 

 

 

 

 

 

 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

 

75 

 

Table 6.1. Composition of different water sources used in the experiments performed 

by the hybrid MIEX-UF process 

Parameter Units 
Sand-filtered 

water 
Groundwater 

Suspended solids mg/l 0.4 - 

Turbidity FNU 0.4 [0.2 – 0.5] 

TOC mg C/l [2.5 – 4] [1.1 – 1.4] 

Temperature ºC 18 - 

pH units of pH 7.5 - 

Cl
-
 mg/l [238 – 293] 297 

Na
+
 mg/l 155 - 

K
+
 mg/l 27.5 - 

Ca
2+

 mg/l 104 - 

Mg
2+

 mg/l 29 - 

SO4
2-

 mg/l [152 – 189] 230 

HCO3
-
 mg/l 282 - 

NH4
+
 mg/l 0.4 - 

NO3
-
 mg/l [11 – 20] 13 

Br
-
 mg/l [0.5 – 0.7] [0.8 – 1.2] 

I
-
 mg/l 0.06 - 

 

6.1.2. MIEX resin properties 

 

Table 6.2 summarizes the characteristics of MIEX resin sample based on manufacturer 

data (Ixom Watercare, 2016). Prior to perform the tests, MIEX resin was washed and 

regenerated to avoid any experimental interference as iron oxide might be present into 

the carrier water. Then, MIEX concentration was measured in terms of volume of 

settled resin per volume of raw water. 

 

Table 6.2. Characteristics of strong-base anion magnetic exchanger MIEX (Ixom 

Watercare, 2016) 

Property Units Units 

Exchange capacity meq/l 0.5 + 0.02 

Water content % 64 – 66 

Structure  Macroporous with iron oxide 

Matrix  Polyacrylic 

Functional Group units of pH 
Quaternary Ammonium 

R(CH3)3N
+
 

Particle size µm 150 to 180 

Counter ion  Chloride 

 

 

 

 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

76 

 

Taking into account that MIEX resin is a strong base anion exchange resin, the 

removal process of the evaluated anions can be described by Eq.(12): 

 

   
       ⇔    

                        (12) 

 

where    
     represents the functional groups of MIEX resin in the chloride form 

and X
-
 the anions potentially exchangeable (DOC, NO3

-
, SO4

-2
, Br

-
). 

 

NOM is defined as a complex matrix of organic materials present in all natural waters. 

For simplicity, as NOM characterisation was outside the scope of this study, its 

content was associated to the parameter of DOC, as probably from 90-95% of the total 

value is associated to NOM. Nowadays, the characterization of the NOM can be made 

e.g. by high performance size exclusion chromatography (HPSEC) analysis, whereby 

the molecular weight distribution can be determined (Chow et al., 2008), or by 

fractionation techniques, whereby organic compounds of NOM are divided into 

hydrophilic and hydrophobic fractions with resins (Sharp et al., 2006a). 

 

The hydrophilic fractions are composed mostly of aliphatic carbon and nitrogenous 

compounds, such as carboxylic acids, carbohydrates and proteins. Hydrophobic NOM 

primarily consists of humic and fulvic acids and is rich in aromatic carbon, phenolic 

structures and conjugated double bonds (Swietlik et al., 2004). A hypothetical 

molecular structure of a HA is shown in Figure 6.1 (Duan and Gregory, 2003). 

Generally, the humic substances account over half of the TOC content. 

 

 
 

Figure 6.1. Hypothetical molecular structure of a humic acid (HA) (Duan and 

Gregory, 2003) 

 

Then, according to the proposed structure, humic substances can be regarded as 

natural anionic polyelectrolytes, with anionic charge at pH values higher than 4. The 

DOC removal process can thus be described as indicated by Figure 6.2, where R 

represents the methyl groups of MIEX resin. 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

 

77 

 

 
 

Figure 6.2. Schematic description of DOC removal from aqueous solutions following 

an anion exchange with chloride ions of MIEX (Ixom Watercare, 2016) 

 

It is difficult to determine a molar ratio of DOC to chloride anions as the molecular 

weight and the number of potential ionic groups of the DOC involved in the exchange 

are usually unknown. Indarawis and Boyer (Indarawis and Boyer, 2013) proposed the 

use of the charge density titration for DOM to determine the concentration of DOM 

(meq/l) given the pH of that sample if the factor needs to be estimated KDOC/Cl. 

 

6.1.3. Batch sorption test 

 

Anions test solutions were prepared by dissolving a weighed amount of the 

corresponding in water obtained from a Milli-Q-Academic-A10 apparatus (Millipore 

Co. France). Batch experiments were performed at room temperature (21±1ºC). 

Samples of MIEX were mechanically mixed in glass stoppered tubes with an aqueous 

solution at different initial anions concentrations until equilibrium was achieved (24 

h). After phase separation with a 0.2-μm s ringe filter, the equilibrium pH was 

measured using a pH electrode (Crison GLP22), and the total anions and TOC 

concentration was measured as described in section 6.1.6. 

 

6.1.4. Hybrid sorption-membrane pilot set-up 

 

The configuration of the continuous-flow pilot set-up is represented by the scheme 

shown in Figure 6.3. This hybrid system is composed of a continuous-stirred tank, a 

high-performance peristaltic pump (Masterflex I/P, Vernon Hills, Illinois, USA), a 

membrane module of UF capillaries (Pentair X-Flow, The Netherlands) placed in 

horizontal, two differential digital manometers (LEO3, Keller, Switzerland), several 

three-way valves (Parker-Legris), polyurethane and silicone tubing and fittings. 

 



Chapter 6. HYBRID SORPTION-ULTRAFILTRATION PROCESS 

78 

 

 
 

Figure 6.3. Simplified hybrid sorption-membrane process including the main 

components: a mixed continuous stirred tank and the UF membrane module. 

 

UF polyethersulfone capillary membrane (nominal MWCO of 100 kDa) was supplied 

by Pentair. The membrane module was filled with an average of 100 capillaries whose 

hydraulic diameter was 0.8 mm and length 1 m (i.e. providing a membrane filtration 

area of 0.251 m
2
). The main characteristics and the limiting operating parameters of 

the UF membrane can be found in Table 6.3. 

 

Table 6.3. Characteristics and limiting operating parameters of UF membrane (Pentair 

X-Flow, 2011) 

Membrane properties Units Value 

Pore structure - asymmetric/microporous (< 2 nm)  

Average pore size nm 20 

Trans-membrane pressure bar [-3 – 3] 

Temperature ºC [1 – 80] 

pH feed - [2 – 12] 

Chlorine exposure mg/l (max. at 0-40ºC) 500 

Flow filtration mode  - At pressure, inside-out 

 

The UF membrane was previously washed by filtering tap water to remove the 

conservative agents. The initial permeability of virgin membrane was determined in 

the range of 200 – 400 l/h·m
2
·bar provided by the manufacturer at 20ºC. 

 

6.1.5. Experimental tests performed by the hybrid MIEX-UF process 